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14" METAL CUTTING BAND SAW

BS-2C
426-03-651-0002
Revised 1-1-85

“TABLE, TRUNNIONS, AND GUIDE PARTS

Ref, Pant Ref. Pas
No, Description No,  No. Diescriptior
) © 426-02-091-0002 " Table © 426-02-355-0004 Lower Blade Guide, Const, Of:
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426-02-071-0001
901-01-060-0625
901-01-060-0631
426-02-027-0001
426-02-095-0002
426~02-395-0002
951-02-010-7832
903-01~102-2693
904-01-010-1603
901-01-060-0612
426-02-088-0001
901-01-060-0602
905~01-010-6711
426-02-014-0002
928-04-010-7383
904-07-010-5571
426~02-412-0004
901-02-010-7562
951-01-010-7802
904-01-010-1606
928-01-021-4125
931-03-011-4097
426-03-388-0001
901-04-080-0101
901-04-080-0105
902-02-010-1300
901-02-030-0408

Tapered Table Pin

7/16-14 X 2~1/4" HHCS
7/16-14 X 4" HHCS
Trunnion Clamp Shoe
Trunnion

Trupnion Assy., Incl:

Scale

Alum, Rivet

Steel Washer

1/4-20 X 5/8" HHCS
Removable Base Table Stop
5/16-18 X 1-1/4" Fil, HCS
1/8 X 3/8" Roll Pin
Trunnion Support Bracket
13/32" Spring Washer
25/64" Fiber Washer

Adj. Scr. w/Knob

#10-32 X 5/16" RHS
Pointer

Steel Washer

Spring

Hand Knob

Set Collar, Incl:

1/4-20 X 1/4" Hdls. Set Scr.
5/16-18 X 2" Hdls, Set Scr.
5/16"-18 Hex Nut

5/16-18 X 3/4" Flat Hd, Scr,

426-02-004-0001
904-10-101-3166
426-02-014-0007
904-01-010-1603
902-01-120-1034
952-02-011-3254
901-04-190-0225
426-02-014-0006

426-02-098-0001
928-01~021-3387

426-02~106~0005

952-02-011-3253

920-08-020-5352
Nameplate
901-06-~450-2250
1087780
426~02-355-0002

426-02-089-0002
920-08-020-5352
901-02-010-0509
426~02-355-0003
426~02-014-0004
901-04-190-0225
952-02-011-3254
901-04-081-3629
902~08-041-~3064
9201-04-190-0207
426-02~106-0009
901-02-010-0514
9201-04-260-1528
901~04-260-1520

426~02-054-0001
426~03-063-0003

Rail for Lower Guide Brkt,
Spacing Sleeve

Adj. Link for Support Brkt.
Steel Washer

1/4"-20 Hex Nut

Blade Guide Block

5/16-18 X 1 /4" SHSS

Sup. Brkt. for Lower Guide
Wedge for Lower Guide Brkt,
Coil Spring

Shaft for Support Bearing
Angle Guide Block

Bearing

By Request Only

#4 X 3/16" Drive Scr.

Guide Post

Upper Blade Guide, Const, Of:
Bracket

Bearing

1/4-20 X 1/2" RHS

Brkt, w/Guide Blocks, Const, Of:
Guide Block Brkt,

5/16-18 X 1/4" SHSS

Blade Guide Block

Hdls, Set Scr,

Knurled Nut

5/16-18 X 1/2" Flat Hd, Scr.
Hex Shaft

1/4-20 X 3/8" RHS

5/16-18 X 1" Thumb Scr.
Thumb Scr.

Sliding Blade Guard

Steel Insert

" NOT SHOWN ASSEMBLED
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 UPPER ARM, BLADE AND WHEEL GUARD

Ref,  Part Ref, part
Mo, WNera Description Na, No. Description

1087256 " Knob 426-02-359-0002 Sliding Brkt., Const. Of:
426-02-354-0005 Upper Wheel Guard, Incl: 905~04-141-3146 Steel Pin

Nameplate By Request Only 426-02-059-0001 Upper Wheel Shaft Hinge
902-01-020-1227 1/2"-20 Hex Jam Nut 426-02-106-0004 Upper Wheel Shaft
426-03-400-0007 Upper Wheel, Incl: 426-02-412-0002 Blade Tension Scr, w/Star Wheel

426-02-094-0001 Tire 426-02~-014-0003 Upper Wheel Sliding Brkt,

426-02-079-0001  Bearing Retainer 928-01-041-3386  Coil Spring
904-01-010-1615 13/32 Steel Washer 904-07-010-5572 13/32" Fiber Washer
901-07-251-3225 Stud 902-02-050-1317 Sqe Nut
1087232 Cycolac Guard 902-04-010-1403 5/16"-18 Wing Nut
426~02-054-0004 Upper Wheel Guard Pan 901-04-261-4005 5/16-18 X 2-1/4" Thumb Scr,
920-04-010-7273 Bearing (Current Model, SEE A) 961-03-010-2858 Rubber Grommet (Early Models Only)
920-08-020-5336 Bearing (Early Model, SEE A) 426~-02-089-0005 Upper Frame Arm
1088176 Spacing Sleeve (Current Model, SEE A) 901-04-260-1531 7/16-14 X 1-1/4" Thumb Scr,
904-10-031-3835 Spacing Sleeve (Early Model, SEE A)
904-01-031-4974 Washer " NOT SHOWN ASSEMELED

SERVICE NOTES
A Models made prior to 1974 Use Bearing, 920-08-020-5336 and

Spacing Sleeve, 904-10-031-3835, Current Bearing, 920-04-010-7273
and Spacing Sleeve, 1088176 may be used in Early Models if they
are used together and with required Washer, 904~01-031-4974,

Individual parts are not interchangeable.
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*  WHEN INSTALUING THE SEAL (184),
CELLOPHANE TAPE SHOULD BE WRAPPED
AROUND THE SHARP EDGES OF THE KEY
WAY SLOT ON THE SHAFT TO AVOID

- INSTALLATION DAMAGE TO THE SEAL .
METAL-CUTTING BASE PARTS LLATI

426~03-106-0013

Shaft

"Ref. Part "Ref, Part
No.  No, " Description No. No, " Description
1087256 " Knob © 426-03-017-0003 " Felt Bushing

426-02-054-0002 Lower Wheel Guard 426-03-108-0002 Shifter Rod
902-01-201-2560 L.H. Hex Nut 426-03-017-0001 Threaded Bushing
426~03~400~-0006 Lower Wheel, Incl: 904-10-211-3871 Knob

426-02-0%4-0001 Tire 901~04-170-0261 5/16-18 X 5/16" SHSS
920-08-020-5398 Bearing 901-02-010-0559 #10-32 X 1/2" RHS
904-01-010-1615 13/32" Steel Washer 426~03-031-0004 Cover
901-07-251-3225 Stud 920-04-020-5375 Bearing
901-01-060-9062 3/4~10 X 2~3/4" HH Bolt 928-07-010-7354 Bearing Loading Spring
904-02-020-1707 3/4" Lockwasher 901~-01-060-0626 1/4-20 X 3/4" HHCS
902-01~100-1027 3/4"-10 Hex Nut 905-01-010-5075 1/4 X 3/4" Roll Pin
905-04-071-4460 Tapered Dowel Pin 41-724 Pulley, Incl:
426-03~005-0003 Base 901-04-190-0201 5/16-18 X 5/16" SHSS
906~-00~-000-2438 1/8" Pipe Plug 426-03-351-0006 Inter, Gear w/Shaft (Matched)
906-00-~000-2437 1/2" Pipe Plug 426-03-013-0002 Gear Housing
906-00-000-3 545 90 Degree Street Elbow 426~03-116-0001 Gasket
904-10-~141-3882 Spacer 904~ 15-220-7047 Retaining Ring
426~-03-351-0009 Gear, Const, Of: 920-04-020-5374 Bearing

426~03-051-0006 Gear 908~00-000-5253 Seal

920-07-080-5397 Bearing 927-03-010-2651 Key

426-03-079-0002 Retainer Nut 908-00-000~-3695 "O" Ring
904-15-010-7420 Retainer Ring 426~03-017-0002 3/4 to 1/2" Reducing Bushing
426-03-028~0005 Clutch 426-03-017-0004 3/4 to 5/8" Reducing Bushing
905-01-010~-2732 5/32 X 1" Roll Pin 927-03-101-8019 Key
901-04~150-9417 #10-32 X 3/16" SHSS 41-714 Motor Pulley, Incl:
928-06~021-3393 Washer 901-04-190-0201 5/16-18 X 5/16" SHSS
920-04-020-5399 Bearing 49-111 V-Belt (Matched Set of 2 Belts)
426-03-028-0006 Clutch 28-062 Band Saw Blade
926-01-991-5608 Drive Pulley, Incl:
920-75-011-3914 Bushing Ck " NOT SHOWN ASSEMELED
927-01-100-2640 #808 Hi-Pro Key *k NOT SHOWN




